

Acquired hypogammaglobulinaemia secondary to haematological malignancies chronic lymphocytic leukaemia (CLL), multiple myeloma (MM), non-Hodgkin lymphoma (NHL) and other relevant malignancies, and post-haemopoietic stem cell transplantation (HSCT)

Version: 2.1

Published: 06 July 2016

Condition for which IVIg has an established therapeutic role.

Specific Conditions	• Chronic lymphocytic leukaemia • Multiple myeloma • Non-Hodgkin lymphoma • Other relevant haematological malignancies • Post-haemopoietic stem cell transplantation
Indication for IVIg Use	• Prevention of recurrent bacterial infections due to hypogammaglobulinaemia associated with haematological malignancies. • Prevention of recurrent bacterial infections due to acquired hypogammaglobulinaemia secondary to stem cell transplantation for haematological malignancies.
Level of Evidence	Evidence of probable benefit – more research needed (Category 2a)
Description and Diagnostic Criteria	The manifestations of haematological malignancies can include a wide range of symptoms and physical and laboratory abnormalities in an individual patient. For diagnostic criteria, refer to the current World Health Organization classification criteria.
Justification for Evidence Category	One small crossover study of 12 patients with chronic lymphocytic leukaemia (CLL) or non-Hodgkin lymphoma (NHL) reported that the number of serious bacterial infections was significantly decreased ($p = 0.001$) in the months in which patients received immunoglobulin G (IgG) every three weeks for one year. Serious bacterial infections showed a trend to be associated with an IgG level <6.4 g/L. Three randomised controlled trials (RCTs) and one crossover trial of low–moderate quality reported a reduction in infection rates in CLL patients with hypogammaglobulinaemia after three- to four-weekly administration of intravenous immunoglobulin (IVIg) for one year. One placebo-controlled RCT of monthly IVIg given to 82 multiple myeloma (MM) patients for one year (with 22 withdrawing due to reaction) concluded that IVIg protects against life-threatening infections and significantly reduces risk of recurrent infections. The greatest benefit was seen in individuals who had a poor response to pneumococcal vaccine. A small prospective RCT with 30 MM patients reported a possible decrease in symptoms of chronic bronchitis. A recent systematic review and meta-analysis of patients undergoing haemopoietic stem cell transplantation (HSCT) (60 trials, >4000 patients) reported an increased risk of veno-occlusive disease with no survival benefit, particularly in studies conducted since 2000. The authors concluded that routine prophylaxis with IVIg is not supported, but suggest that its use may be considered in lymphoproliferative disorder patients with hypogammaglobulinaemia and recurrent infections, for reduction of clinically documented infections.

Qualifying Criteria for IVIg Therapy

Prevention of recurrent bacterial infections due to hypogammaglobulinaemia associated with haematological malignancies.

- Recurrent or severe bacterial infection(s).
- AND
- Evidence of hypogammaglobulinaemia (excluding paraprotein).

OR

- Hypogammaglobulinaemia with IgG <4 g/L (excluding paraprotein).

Antibiotic therapy may be indicated in addition to immunoglobulin therapy.

Prevention of recurrent bacterial infections due to acquired hypogammaglobulinaemia secondary to stem cell transplantation for haematological malignancies.

- Recurrent or severe bacterial infection(s).
- AND
- Evidence of hypogammaglobulinaemia (excluding paraprotein).

OR

- Hypogammaglobulinaemia with IgG <4 g/L (excluding paraprotein).

Antibiotic therapy may be indicated in addition to immunoglobulin therapy.

Exclusion Criteria

HIV in children. - see [HIV in children](#)
Transplantation-related immunomodulation (kidney transplantation). - see [Kidney transplantation](#)
Transplantation-related immunomodulation (solid organ transplantation other than kidney). - see [Solid organ transplantation \(other than kidney\)](#)
Thymoma-associated hypogammaglobulinaemia (Good's syndrome). - see [Secondary hypogammaglobulinaemia \(including iatrogenic immunodeficiency\)](#)
Secondary hypogammaglobulinaemia (including iatrogenic immunodeficiency). - see [Secondary hypogammaglobulinaemia \(including iatrogenic immunodeficiency\)](#)

Review Criteria for Assessing the Effectiveness of IVIg Use

Prevention of recurrent bacterial infections due to hypogammaglobulinaemia associated with haematological malignancies.

Initial review is required at six months with ongoing reviews at least annually to assess clinical benefit. Documentation of clinical effectiveness is necessary for continuation of immunoglobulin therapy.

Cessation of immunoglobulin therapy should be considered at least after each 12 months of therapy. Treatment can be extended as required to enable cessation of therapy in September/October, with repeat clinical and/or immunological evaluation before re-commencement of therapy.

On review of an authorisation period

Clinical effectiveness of Ig therapy may be demonstrated by:

- Monitoring of trough or random serum immunoglobulin level (IgG), with review of any bacterial infections during the authorisation period.

AND

- A trial cessation of Ig for the purposes of immunological evaluation will be undertaken.

OR

- A trial period of cessation of Ig for the purpose of immunological evaluation is medically contraindicated on safety grounds (such as neutropenia, immunosuppressant medication, active bronchiectasis and/or suppurative lung disease, or severe hypogammaglobulinaemia persists where no significant improvement has occurred in the underlying condition).

In principle, Ig therapy should only be continued or renewed if there is a demonstrated clinical benefit.

Antibiotic therapy may be indicated in addition to immunoglobulin therapy.

Prevention of recurrent bacterial infections due to acquired hypogammaglobulinaemia secondary to stem cell transplantation for haematological malignancies.

Initial review is required at six months with ongoing reviews at least annually to assess clinical benefit. Documentation of clinical effectiveness is necessary for continuation of Ig therapy.

Cessation of immunoglobulin therapy should be considered at least after each 12 months of therapy. Treatment can be extended as required to enable cessation of therapy in September/October, with repeat clinical and/or immunological evaluation before re-commencement of therapy.

On review of an authorisation period

Clinical effectiveness of Ig therapy may be demonstrated by:

- Monitoring of trough or serum immunoglobulin levels (IgG) and review of any bacterial infections during the authorisation period.

AND

- A trial period of cessation of Ig for the purposes of immunological evaluation will be undertaken.

OR

- A trial period of cessation of therapy for the purpose of immunological evaluation is medically contraindicated on safety grounds (such as neutropenia, immunosuppressant medication, active bronchiectasis and/or suppurative lung disease, or severe hypogammaglobulinaemia persists where no significant improvement has occurred in the underlying condition).

In principle, Ig should only be continued or renewed if there is a demonstrated clinical benefit.

Antibiotic therapy may be indicated in addition to Immunoglobulin therapy.

Dose

Prevention of recurrent bacterial infections due to hypogammaglobulinaemia associated with haematological malignancies.

- **Loading Dose** - one additional dose of 0.4 g/kg in the first month of therapy is permitted if the serum IgG level is <4 g/L.
- **Maintenance Dose** - 0.4 g/kg every four weeks, modified to achieve an IgG trough level of at least the lower limit of the age-specific serum IgG reference range.

Subcutaneous administration of immunoglobulin can be considered as an alternative to IVIg. A suggested dose is 0.1 g/kg lean body mass every week, modified to achieve an IgG trough level of at least the lower limit of the age-specific serum IgG reference range.

The aim should be to use the lowest dose possible that achieves the appropriate clinical outcome for each patient.

Refer to the current product information sheet for further information.

Prevention of recurrent bacterial infections due to acquired hypogammaglobulinaemia secondary to stem cell transplantation for haematological malignancies.

- **Loading Dose** - one additional dose of 0.4 g/kg in the first month of therapy is permitted if the serum IgG level is <4 g/L.
- **Maintenance Dose** - 0.4 g/kg every four weeks, modified to achieve an IgG trough level of at least the lower limit of the age-specific serum IgG reference range.

Subcutaneous administration of immunoglobulin can be considered as an alternative to IVIg. A suggested dose is 0.1 g/kg lean body mass every week, modified to achieve an IgG trough level of at least the lower limit of the age-specific serum IgG reference range.

The aim should be to use the lowest dose possible that achieves the appropriate clinical outcome for each patient.

Refer to the current product information sheet for further information.

Bibliography

Biotext 2004, 'Summary data on conditions and papers', in *A systematic literature review and report on the efficacy of intravenous immunoglobulin therapy and its risks*, commissioned by the National Blood Authority on behalf of all Australian Governments. Available from: <http://www.nba.gov.au/pubs/pdf/report-lit-rev.pdf>.

Chapel, H, Dicato, M, Gamm, H, et al 1994, 'Immunoglobulin replacement in patients with chronic lymphocytic leukaemia: a comparison of two dose regimes', *British Journal of Haematology*, vol. 88, pp. 209–12.

Chapel, HM, Lee, M, Hargreaves, R, et al 1994, 'Randomised trial of intravenous immunoglobulin as prophylaxis against infection in plateau-phase multiple myeloma. The UK Group for Immunoglobulin Replacement Therapy in Multiple Myeloma', *Lancet*, vol. 343, no. 8905, pp. 1059–63.

Cooperative Group for the Study of Immunoglobulin in Chronic Lymphocytic Leukaemia 1988, 'Intravenous immunoglobulin for the prevention of infection in chronic lymphocytic leukaemia. A randomised, controlled clinical trial', *New England Journal of Medicine*, vol. 319, pp. 902–7.

Cordonnier, C, Chevret, S, Legrand, M, et al 2003, 'Should immunoglobulin therapy be used in allogeneic stem cell transplantation? A randomised, double-blind dose effect, placebo-controlled, multicentre trial', *Annals of Internal*

Bibliography

Medicine, vol. 139, pp. 8–18.

Couderc, B, Dujols, JP, Mokhtari, F, et al 2000, 'The management of adult aggressive non-Hodgkin's lymphomas', *Critical Reviews in Oncology/Hematology*, vol. 35, no. 1, pp. 33–48.

Molica, S, Musto, P, Chiurazzi, F, et al 1996, 'Prophylaxis against infections with low dose intravenous immunoglobulins in chronic lymphocytic leukaemia. Results of a crossover study', *Haematologica*, vol. 81, pp. 121–6.

Orange, JS, Hossny, EM, Weiler, CR, et al 2006, 'Use of intravenous immunoglobulin in human disease: a review of evidence by members of the Primary Immunodeficiency Committee of the American Academy of Allergy, Asthma and Immunology', *Journal of Allergy and Clinical Immunology*, vol. 117, no. 4, pp. S525–53.

Raanani, P, Gafter-Gvili, A, Mical, P, et al 2009, 'Immunoglobulin prophylaxis in hematopoietic stem cell transplantation: systematic review and meta-analysis', *Journal of Clinical Oncology*, vol. 27, no. 5, pp. 770–81.

Raanani, P, Gafter-Gvili, A, Paul, M, Ben-Bassat, I, Leibovici, L & Shpilberg, O 2008, 'Immunoglobulin prophylaxis in hematological malignancies and hematopoietic stem cell transplantation', *Cochrane Database of Systematic Reviews*, Issue 4, art. no. CD006501, doi:10.1002/14651858.CD006501. pub2.

Sklenar, I, Schiffman, G, Jonsson, V, et al 1993, 'Effect of various doses of intravenous polyclonal IgG on in vivo levels of 12 pneumococcal antibodies in patients with chronic lymphocytic leukaemia and multiple myeloma', *Oncology*, vol. 50, no. 6, pp. 466–77.

Thomson, D 2005, 'Lymphatic malignancies-non-Hodgkin's lymphoma', *Hospital Pharmacist*, vol. 12, pp. 353–8.

Winston, DJ, Antin, JH, Wolff, SN, et al 2001, 'A multicentre randomised double-blind comparison of different doses of intravenous immunoglobulin for prevention of graft-versus-host disease and infection after allogeneic bone marrow transplantation', *Bone Marrow Transplantation*, vol. 28, pp. 187–96.

Weeks, JC, Tierney, MR & Weinstein, MC 1991, 'Cost effectiveness of prophylactic intravenous immune globulin in chronic lymphocytic leukaemia', *New England Journal of Medicine*, vol. 325, pp. 61–6.

Generated on: 1 April 2019